

Sample photo:



*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, independence and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention and may vary within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from examining all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

WUXI EV WINDOW DECORATION CO.,LTD
NO.6, HUIHE ROAD, QIANZHOU INDUSTRIAL PARK, HUIZHAN DIST, WUXI CITY, JIANGSU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Blackout roller blind fabric FR:100%polyester in white
Style No. : BO PLAIN FR
Manufacturer : WUXI EV WINDOW DECORATION CO.,LTD
Country of Destination : Australia
Europe
United Kingdom

Test Performed * : Selected test(s) as requested by applicant *

Sample Receiving Date : Jan 04, 2014
Testing Period : Feb 09, 2014 TO Feb 14, 2014
Test Result(s) : For further details, please refer to the following page(s).

Conclusion
Flammability Testing M

Remark: M = Meet General's Requirement

Signed for and on behalf of
SGS-CSTC Ltd.



Tina Xi
Account Executive

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention and may vary within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Result
Fabrics for curtains , drapes and window blinds-part 2 : Flammability requirements
 (BS 5867: Part 2:2008; BS EN ISO 15025:2002)

 Sample: Face
 As received:

Sample: face	Length wise			Width wise		
	1	2	3	1	2	3
Specimen	1	2	3	1	2	3
Hole to edge	N	N	N	N	N	N
Flame to edge	N	N	N	N	N	N
Flaming debris	N	N	N	N	N	N

After soaking

Sample: face	Length wise			Width wise		
	1	2	3	1	2	3
Specimen	1	2	3	1	2	3
Hole to edge	N	N	N	N	N	N
Flame to edge	N	N	N	N	N	N
Flaming debris	N	N	N	N	N	N

Remark : Flame application time: 15 seconds

Note: the result may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Requirement: No part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either vertical edge of the sample. If any part of any hole or any part of the lowest boundary of any flame, reaches the top edge or either vertical edge, or if there is any separation of any flaming debris droplets in the testing of one specimen, a further six specimens shall be tested. If all six new specimen comply with the above requirement, the fabric shall be deemed to conform to the requirements for type "B" of this British Standard.

Durability procedure:

BS EN 1021-1:2006, Annex D: water soak

Overall comment:

 The submitted sample **comply** with the requirements of BS 5867: Part 2: 2008 : Type B.